Dongguan Otai Special Steel Co., Ltd.
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Steel Grade Export No.: Heat Treatment Lot Specification Condition of delivery Sheet No. Order No.
1.6582 / / DIN Hot Rolled; Black Surface CDGZDGT190060604 2019/373
=) Jp B fEE LR Wﬁht {2153 | Chemical Composition
No. Heat No. Size Bundles | Pieces €9
(Ton) C (%) |Si (%) |P (%) |S (%) |Mn (%) |Cr (%) [Mo (%) Ni (%)| - - - - - - - - -
1 21901107B Dia 75 x 6000mm 1 5 1.072 0.37 0.25 | 0.012 | 0.005 | 0.64 | 1.31 | 0.19 | 1.38 - - - - - - -
2 18-6-1007 Dia 160 x 6700mm 1 1 1.070 0.37 0.24 0.01 | 0.004 | 0.67 | 1.32 | 0.18 | 1.32 - - - - - - -
3 21901115B Dia 80 x 6000mm 1 5 1.185 0.35 0.23 | 0.008 | 0.003 | 0.66 | 1.31 | 0.19 | 1.36 - - - - - - -
4 11805606B Dia 85 x 6000mm 1 4 1.084 0.36 0.25 | 0.008 | 0.004 | 0.68 | 1.32 | 0.19 | 1.37 - - - - - - -
5 19-6-278 Dia 90 x 6000mm 1 3 0.908 0.37 0.26 | 0.007 | 0.002 | 0.64 | 1.31 | 0.18 | 1.34
TOTAL 5 18 5.319
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No. Forging Test Scatter-ed porosit Grade ion Ultrasonic Inspection Decarb| Size o Energy| ss
ness | Grade " T " T " T " Grade |  R™M Rel | A (%) | Area | o3| ()
Grade (N/mm2) [ (N/mm2 y4
1 - - - - Class Clc - - - - - - - - - -
2 - - - - Class Clc - - - - - - - - . -
3 - - - - Class Clc - - - - - - - - - -
4 - - - - Class Clc - - - - - - - - - -
5 - - - - Class Clc - - - - - - - - - -

We hereby certify that material described herein has manufactured and tested with satisfactory results in accordance with the requirements of the above material SPEC.
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[ #iDate: 2019-6-6

K #tQuality Control Dept Hii%Tel: 769-88705839 FAX: 769-88705839

Inspector:

JTHEAdd: ARG R SETH R LEYP 387 NO.3 XianSha,DongGuan City. GuangDong Province, China




